



Department of Civil Engineering
Faculty of Engineering
Kasetsart University

COMPRESSION TEST OF MORTAR CYLINDERS

For : บริษัท เค.โอ.เอช อินเตอร์เนชั่นแนล จำกัด

Ref. No. : 4631-5/2568

Project : ตรวจสอบคุณภาพสินค้า

Sample : ลูกปูนหมุนเหล็กสูง 5 cm. ฐานกว้าง 5 cm. จำนวน 3 ตัวอย่าง

(เลขที่อ้างอิง T68003)

Date Tested : 22 ตุลาคม 2568

Data Recorder : ศศิธร ส.

Tested by :

Approved by :

อดิชาติ แพร่สี

ศศิธร สร้อยประเสริฐ

รังสรรค์ วงศ์จิรภัทร

No.	Diameter (Ø) (cm)	Height (H) (cm)	Area (cm ²)	Date Casted	Age (days)	Weight (kg)	Density (kg/m ³)	Ultimate Load (kg)	Ultimate Stress (kg/cm ²)	Remarks
1	5.35	5.17	22.48	-	-	0.230	1,982	7,521	335	เลขที่ DP/Lot/Heat No. POD 25090012
2	5.42	5.04	23.07	-	-	0.231	1,984	7,634	331	
3	5.45	5.09	23.33	-	-	0.237	1,998	7,912	339	
เฉลี่ย									335	

NOTE : 1. CERTIFICATION APPLIED TO TEST SAMPLES ONLY.

2. INFORMATION UNDER 'FOR', 'PROJECT', 'AGE' ARE SUPPLIED BY CLIENT. THESE ARE NOT CERTIFIED.

3. NO ERASURES OR ALTERATIONS. RESULTS BELOW THIS LINE INVALID.....

รายงานนี้รับรองผลเฉพาะวัตถุตัวอย่างที่ได้
ตรวจ วิเคราะห์ ทดสอบ เท่านั้น ไม่รับรองวัตถุ
หรือสินค้าที่ใช้ในการโฆษณาหรืออ้างอิง